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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 924.62019 MHz -53,72 dBm -28,72 dB 30,000 MHz 1,000 GHz | 1.000 MHz 931.40680 MHz -53,67 dBm -28.67 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48330 GHz -53.97 dém -28.97 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.13128 GHz -53.94 dBm -28.94 d&
2.580 GHz 5.000 GHz | 1.000 MHz 2.58702 GHz -41,34 dém -16.34 dB 2.580 GHz | 5.000 GHz 1.000 MHz 2.58702 GHz -49,05 dBm -24.05 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85456 GHz -48.08 dBm -23.08 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.87356 GHz -48.07 dém -23.07 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75739 GHz -46.31 dBm -21.31 dB 10.000 GHz 18.000 GHz | 1.000 MHz 15.77489 GHz -46.19 dBm -21.19 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91863 GHz -46.85 dBm -21.85 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.93013 GHz -46.72 dBm -21.72 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504B

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 24. FEB.2016 18:55:50

Date: 24 FEB.2016 18:56:22

rum - rum o
Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fr\nnk PABS Limit rI‘hpr.k PARS
ne $PURIOUS_)LINE_ABS PABS Ane $PURIOUS_)LINE_ABS PABS
-10 ddfE—} -10 def
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-70 dB
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz | 100,000 kHz 732.41254 MHz -64,06 dBm -51.06 dB 30.000 MHz | 763.000 MHz 100,000 kHz 747.43153 MHz -64.75 dBm -51.75 dB
806.000 MHz 1.000 GHz 100,000 kHz 957.68066 MHz -63.94 dBm -50.94 dB 806.000 MHz 1.000 GHz 100,000 kHz 942.84708 MHz -63.84 dBm -50.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -43.60 dBm -30.60 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.55511 GHz -44.91 dBm -31.91 d8
3.000 GHz 8.000 GHz 1.000 MHz 6.85386 GHz -49.18 dBm -36.18 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.86436 GHz -49.09 dBm -36.09 dB
T
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum ) spectrum
Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr (@1 Avgrwr
Limit rthm—k PABS Limit (I,hprk PABS
ne SPURIOUS LINE_ABS PABS Line $PURIOUS LINE_ABS PABS
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~20 dB: o il
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S | o Soiin ! e
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-90 dB -90 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 763,000 MHz | 100.000 kHz | 734.97676 MHz -64.14 dBm -51,14 dB 30.000 MHz | 763.000 MHz 100.000 kHz 751.46102 MHz -64.81 dBm -51.81dB
806,000 MHz 1.000 GHz 100.000 kHz 930.24338 MHz -63.88 dBm -50.88 dB 806,000 MHz 1.000 GHz 100,000 kHz 902.22439 MHz -64.17 dBm -51.17 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -44,06 dBm ~31.06 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.56011 GHz -46.44 dBm -33.44 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.88236 GHz -49,20 dBm -36.20 de 3.000 GHz 8.000 GHz 1.000 MHz 6.87586 GHz -49.04 dBm -36.04 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504B

LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 24. FEB 2016 18:57:55

Date: 24 FEB 2016 18:58:24

rum ':gl g rum cg!
Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fr\nnk PABS Limit 1llpnk PARS
ne $PURIOUS_)LINE_ABS PABS Ane $PURIOUS_)LINE_ABS PABS
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30,000 MHz 763.000 MHz | 100,000 kHz 737.54098 MHz -64,59 dBm -51,59 dB 30.000 MHz | 763.000 MHz 100,000 kHz 754.75787 MHz -64.80 dBm -51,80 dB
806.000 MHz 1.000 GHz 100,000 kHz 872.65417 MHz -64.12 dBm -51.12 dB 806.000 MHz 1.000 GHz 100,000 kHz 894.27436 MHz -63.98 dBm -50.98 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -43.73 dBm -30.73 de 1.000 GHz 3.000 GHz | 1.000 MHz 1.56511 GHz -45.80 dBm -32.80 d&
3.000 GHz 8.000 GHz 1.000 MHz 6.85686 GHz -49.04 dBm -36.04 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.87886 GHz -49.16 dBm -36.16 dB
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LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

c%) Spectrum -
Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr (@1 Avgrwr
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 763,000 MHz | 100.000 kHz 732.77886 MHz -63.91 dBm -50.91 dB 30.000 MHz 763.000 MHz 100.000 kHz 754.39155 MHz -64.55 dBm -51,55 dB8
806,000 MHz 1.000 GHz 100.000 kHz 892.33533 MHz -64.05 dBm -51.05 dB 806.000 MHz 1.000 GHz 100.000 kHz 957.00200 MHz -63.81 dBm -50.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -43,12 dBm -30.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -45.22 dBm -32.22 dB8
3.000 GHz 8.000 GHz 1.000 MHz 6.87286 GHz -49,20 dBm -36.20 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.88136 GHz -49.12 dBm -36.12 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504B

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 23. FEB 2016 21:36:21

Date: 23 FEB.2016 21:37:16

pectrum - pectrum o
Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rthnr,k PABS Limit Tmnk PARS
e $PURIOUS LINE ABS PABS Adne $PURIOUS LINE ABS PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 669.05547 MHz -65.05 dBm -52.05 dB 30.000 MHz 690.000 MHz 100.000 kHz 251.48426 MHz -65.08 dBm -52.08 dB
725,000 MHz 1,000 GHz | 100.000 kHz 916.89560 MHz -64.37 dBm -51.37 dB 725,000 MHz | 1.000 GHz 100.000 kHz 738.32418 MHz -64,08 dBm -51.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -43.25 dBm -30.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -45.72 dBm -32.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86727 GHz -49.15 dBm -36.15 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.88276 GHz -48.93 dBm -35.93 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.39065 GHz -52.15 dBm -39.15 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.01025 GHz -52.24 dBm -39.24 d&
g
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Middle Channel / QPSK

Middle Channel / 16QAM

ectrum ectrum ué’
Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (I,hm-k PABS Limit (tlmrk PABS
PURIOUS LINE ABS PABS _10 4dpe—$PURIOUS LINE ABS PABS
LINE_ABS_ LINE_ABS_
-30 dB
40 d8
S &5 I JE—
" S i [ (=
-60 dBi
Y
=70 dB
-80 dB
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 652.23388 MHz -65.05 dBm -52.05 dB 30.000 MHz 690.000 MHz 100.000 kHz £675.98201 MHz -65.15 dBm -52.15 dB
725,000 MHz 1,000 GHz | 100.000 kHz | 927.06044 MHz -64,31 dBm -51,31d8 725,000 MHz | 1.000 GHz 100,000 kHz 901.23626 MHz -64.30 dBm -51,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -41.08 dém -28.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -43.24 dBm -30.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87127 GHz -48.53 dBm ~35.53 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.64379 GHz -48.80 dBm ~35.80 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00350 GHz -52.10 dBm -39.10 d& 7.000 GHz 9.000 GHz 1.000 MHz 8.00500 GHz -52.09 dBm -39.09 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504B

LTE Band

17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

rum ':g) g rum rgt
Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rthm-,k PARS Limit Tmrk PARS
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 252.80360 MHz -64.80 dBm -51.80 dB 30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.93 dBm -51.93 dB
725,000 MHz 1,000 GHz | 100.000 kHz 869.36813 MHz -64.47 dBm -51.47 dB 725,000 MHz 1.000 GHz 100.000 kHz 957.28022 MHz -64.44 dBm -51.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.61 dBm -30.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.92 dBm -33.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.82527 GHz -49.05 dBm -36.05 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.85077 GHz -49.08 dBm -36.08 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00950 GHz -52.14 dBm -39.14 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.63009 GHz -52.19 dBm -39.19 dB
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LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum c? Spectrum o
Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 669.05547 MHz -64.74 dBm -51.74 dB 30.000 MHz 690.000 MHz 100.000 kHz 678.62069 MHz -65.08 dBm -52.08 dB
725,000 MHz 1,000 GHz | 100.000 kHz 877.06044 MHz -64.44 dBm -51.44 dB 725,000 MHz 1.000 GHz 100.000 kHz 913.32418 MHz -64,25 dBm -51,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -43.06 dBm -30.06 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -45.35 dBm -32.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87427 GHz -49,11 dBm -36.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87927 GHz -49.13 dBm -36.13 dB8
7.000 GHz 9.000 GHz 1.000 MHz 8.01700 GHz -52.18 dBm -39.18 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.39315 GHz -52.30 dBm -39.30 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 23.FEB 2016 22:02:37

rum - rum o
Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rthnr,k PABS Limit Tmnk
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 660.80960 MHz -65.10 dBm -52.10 dB 30.000 MHz 690.000 MHz 100.000 kHz 677.96102 MHz -65.24 dBm -52.24 dB
725,000 MHz 1,000 GHz | 100.000 kHz 908.37912 MHz -64.35 dBm -51.35 dB 725,000 MHz | 1.000 GHz 100.000 kHz 922.11538 MHz -64,39 dBm -51,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -42.67 dBm -29.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -44.14 dBm -31.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -49.09 dBm -36.09 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.88076 GHz -49.00 dBm -36.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.0209% GHz -52.17 dBm -39.17 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.99150 GHz -52.26 dBm -39.26 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

Date: 23.FEB.2016 22:13:14

ctrum ? Spectrum
Ref Level 0.00 dém Offset 4.20 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (I,hm-k PABS Limit (tlmrk PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.46 dBm -51.46 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -65.01 dém -52.01 d&
725,000 MHz 1,000 GHz | 100.000 kHz | 889.42308 MHz -64,35 dBm -51,35dB 725,000 MHz | 1.000 GHz 100,000 kHz 743.26923 MHz -64.40 dBm -51.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -41.90 dém -28.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.79 dém -30.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -49.06 dBm ~36.06 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.86377 GHz -48.86 dBm ~35.86 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.01900 GHz -52.13 dBm -39.13 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.00150 GHz -52.18 dBm -39.18 dB
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saronas. FCC RF Test Report

Report No. : FG611504B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0085
40 Normal Voltage 0.0080
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0027
0 Normal Voltage 0.0090

-10 Normal Voltage 0.0149 PASS
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0080
20 Maximum Voltage 0.0074
20 Normal Voltage 0.0133
20 Battery End Point 0.0048

Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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saronas. FCC RF Test Report

Report No. : FG611504B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0139
40 Normal Voltage 0.0069
30 Normal Voltage 0.0063
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0063

-10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0081
-30 Normal Voltage 0.0098
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0006
20 Battery End Point 0.0069

Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0001
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0003
20 Battery End Point 0.0002

Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : 2ACCJA015

Page Number

Report Issued Date : Apr. 22, 2016

Report Version

1 A134 of A136

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




saronas. FCC RF Test Report

Report No. : FG611504B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0050
40 Normal Voltage 0.0040
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0014

-10 Normal Voltage 0.0052 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0045
20 Battery End Point 0.0047

Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0017
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0054

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0051
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0048
20 Battery End Point 0.0014

Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2 / 1.4MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 3 23.90 0.2455 24.48 0.2805
Middle QPSK 3 1 24.31 0.2698 24.85 0.3055
Highest 3 1 24.43 0.2773 24.79 0.3013
Lowest 3 1 22.90 0.1950 23.30 0.2138
Middle 16QAM 1 0 22.81 0.1910 23.36 0.2168
Highest 3 0 23.06 0.2023 23.43 0.2203
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 14 24.27 0.2673 24.70 0.2951
Middle QPSK 1 8 24.20 0.2630 24.84 0.3048
Highest 1 8 24.25 0.2661 24.77 0.2999
Lowest 1 0 23.52 0.2249 23.95 0.2483
Middle 16QAM 1 0 22.88 0.1941 23.23 0.2104
Highest 1 14 23.43 0.2203 23.75 0.2371
Limit EIRP < 2W Result PASS
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LTE Band 2 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 24.08 0.2559 2451 0.2825
Middle QPSK 1 12 24.17 0.2612 24.72 0.2965
Highest 1 12 24.53 0.2838 24.82 0.3034
Lowest 1 12 23.26 0.2118 23.68 0.2333
Middle 16QAM 1 12 23.30 0.2138 23.85 0.2427
Highest 1 0 23.02 0.2004 23.17 0.2075
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 24.23 0.2649 24,78 0.3006
Middle QPSK 1 25 24.30 0.2692 24.85 0.3055
Highest 1 0 24.73 0.2972 24.82 0.3034
Lowest 1 0 22.76 0.1888 23.45 0.2213
Middle 16QAM 1 25 23.92 0.2466 24.47 0.2799
Highest 1 0 23.96 0.2489 24.06 0.2547
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 24.45 0.2786 24.60 0.2884
Middle QPSK 1 74 24.08 0.2559 24.60 0.2884
Highest 1 37 24.96 0.3133 25.17 0.3289
Lowest 1 37 23.49 0.2234 23.73 0.2360
Middle 16QAM 1 37 23.65 0.2317 24.23 0.2649
Highest 1 37 23.95 0.2483 24.40 0.2754
Limit EIRP < 2W Result PASS
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LTE Band 2 / 20MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 24.09 0.2564 24.20 0.2630
Middle QPSK 1 49 24.48 0.2805 25.05 0.3199
Highest 1 49 24.70 0.2951 24.85 0.3055
Lowest 1 0 22.46 0.1762 22.94 0.1968
Middle 16QAM 1 0 23.01 0.2000 23.16 0.2070
Highest 1 49 23.35 0.2163 23.44 0.2208
Limit EIRP < 2W Result PASS
LTE Band 4 / 1.4MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 1 25.14 0.3266 25.42 0.3483
Middle QPSK 3 3 25.48 0.3532 25.47 0.3524
Highest 3 1 25.73 0.3741 25.03 0.3184
Lowest 3 3 23.87 0.2438 2412 0.2582
Middle 16QAM 3 1 24.05 0.2541 23.95 0.2483
Highest 3 1 24.63 0.2904 23.92 0.2466
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.33 0.3412 25.64 0.3664
Middle QPSK 1 14 25.26 0.3357 25.23 0.3334
Highest 1 8 25.66 0.3681 24.88 0.3076
Lowest 1 8 24.28 0.2679 24.50 0.2818
Middle 16QAM 1 0 23.89 0.2449 23.71 0.2350
Highest 1 8 24.66 0.2924 23.92 0.2466
Limit EIRP < 1W Result PASS
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LTE Band 4 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 25.29 0.3381 25.39 0.3459
Middle QPSK 1 12 25.57 0.3606 25.48 0.3532
Highest 1 12 25.80 0.3802 25.29 0.3381
Lowest 1 24 24.04 0.2535 24.37 0.2735
Middle 16QAM 1 12 23.89 0.2449 23.79 0.2393
Highest 1 0 24.64 0.2911 24.40 0.2754
Limit EIRP < 1W Result PASS
LTE Band 4/ 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 25.43 0.3491 25.58 0.3614
Middle QPSK 1 25 25.54 0.3581 25.48 0.3532
Highest 1 25 25.63 0.3656 25.32 0.3404
Lowest 1 25 24.87 0.3069 24.94 0.3119
Middle 16QAM 1 0 24.25 0.2661 23.76 0.2377
Highest 1 0 24.14 0.2594 23.82 0.2410
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 25.55 0.3589 25.50 0.3548
Middle QPSK 1 37 25.30 0.3388 25.24 0.3342
Highest 1 37 25.79 0.3793 25.13 0.3258
Lowest 1 0 24.24 0.2655 24.50 0.2818
Middle 16QAM 1 0 23.84 0.2421 23.53 0.2254
Highest 1 37 24.76 0.2992 24.79 0.3013
Limit EIRP < 1W Result PASS
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LTE Band 4 / 20MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.08 0.3221 25.21 0.3319
Middle QPSK 1 0 25.78 0.3784 25.56 0.3597
Highest 1 0 25.19 0.3304 25.20 0.3311
Lowest 1 0 24.00 0.2512 24.17 0.2612
Middle 16QAM 1 0 24.87 0.3069 24.64 0.2911
Highest 1 0 24.06 0.2547 24.03 0.2529
Limit EIRP < 1W Result PASS
LTE Band 7 / 5MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 25.49 0.3540 25.91 0.3899
Middle QPSK 1 12 24.92 0.3105 25.48 0.3532
Highest 1 12 24.05 0.2541 24.66 0.2924
Lowest 1 0 24.04 0.2535 25.00 0.3162
Middle 16QAM 1 0 22.84 0.1923 2341 0.2193
Highest 1 24 24.17 0.2612 24.77 0.2999
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 25.61 0.3639 25.92 0.3908
Middle QPSK 1 25 25.23 0.3334 2491 0.3097
Highest 1 25 24.22 0.2642 24.80 0.3020
Lowest 1 0 25.64 0.3664 24.97 0.3141
Middle 16QAM 1 0 24.07 0.2553 24.02 0.2523
Highest 1 25 23.36 0.2168 24.01 0.2518
Limit EIRP < 2W Result PASS
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LTE Band 7 / 15MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.78 0.3784 26.47 0.4436
Middle QPSK 1 37 25.38 0.3451 25.88 0.3873
Highest 1 37 24.71 0.2958 25.17 0.3289
Lowest 1 0 24.94 0.3119 25.60 0.3631
Middle 16QAM 1 37 24.24 0.2655 24.80 0.3020
Highest 1 37 23.83 0.2415 24.33 0.2710
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 25.85 0.3846 25.92 0.3908
Middle QPSK 1 49 25.40 0.3467 25.90 0.3890
Highest 1 49 24.56 0.2858 25.17 0.3289
Lowest 1 49 24.70 0.2951 25.02 0.3177
Middle 16QAM 1 0 25.40 0.3467 24.18 0.2618
Highest 1 49 23.34 0.2158 23.62 0.2301
Limit EIRP < 2W Result PASS
LTE Band 13 /5MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 17.12 0.0515 8.42 0.0070
Middle QPSK 1 12 17.76 0.0597 8.70 0.0074
Highest 1 12 17.79 0.0601 8.87 0.0077
Lowest 1 12 15.97 0.0395 6.59 0.0046
Middle 16QAM 1 0 15.21 0.0332 6.64 0.0046
Highest 1 0 15.96 0.0394 7.07 0.0051
Limit ERP < 3W Result PASS
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LTE Band 13/ 10MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 25 17.42 0.0552 8.39 0.0069
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 25 16.26 0.0423 7.36 0.0054
Highest - - - - - -
Limit ERP < 3W Result PASS
LTE Band 17 / 5MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 17.95 0.0624 6.74 0.0047
Middle QPSK 1 12 17.63 0.0579 6.23 0.0042
Highest 1 12 18.16 0.0655 7.17 0.0052
Lowest 1 12 16.81 0.0480 5.43 0.0035
Middle 16QAM 1 24 16.43 0.0440 5.12 0.0033
Highest 1 24 16.71 0.0469 5.24 0.0033
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 17.52 0.0565 6.57 0.0045
Middle QPSK 1 25 17.82 0.0605 6.70 0.0047
Highest 1 25 17.87 0.0612 6.57 0.0045
Lowest 1 25 16.72 0.0470 5.57 0.0036
Middle 16QAM 1 25 16.39 0.0436 5.26 0.0034
Highest 1 25 16.47 0.0444 5.57 0.0036
Limit ERP < 3W Result PASS
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Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -54.79 -13 -41.79 -64.35 -59.79 2.60 7.60 H
5640 -53.79 -13 -40.79 -67.78 -60.79 3.10 10.10 H
Middle 7518 -50.22 -13 -37.22 -68.95 -56.38 5.77 11.93 H
3759 -55.44 -13 -42.44 -65.96 -60.44 2.60 7.60 V
5638.65 -50.99 -13 -37.99 -65.45 -57.99 3.10 10.10 \Y
7518 -51.01 -13 -38.01 -68.93 -57.17 5.77 11.93 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 /3MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -54.43 -13 -41.43 -63.99 -59.43 2.60 7.60 H
5636.49 -53.76 -13 -40.76 -67.75 -60.76 3.10 10.10 H
Middle 7515 -50.78 -13 -37.78 -69.51 -56.94 5.77 11.93 H
3759 -56.12 -13 -43.12 -66.64 -61.12 2.60 7.60 V
5636.49 -53.27 -13 -40.27 -67.73 -60.27 3.10 10.10 V
7515 -51.42 -13 -38.42 -69.34 -57.58 5.77 11.93 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -54.51 -13 -41.51 -64.07 -59.51 2.60 7.60 H
5633.79 -53.84 -13 -40.84 -67.83 -60.84 3.10 10.10 H
Middle 7512 -49.56 -13 -36.56 -68.29 -55.72 5.77 11.93 H
3756 -54.58 -13 -41.58 -65.1 -59.58 2.60 7.60 \Y
5633.79 -53.54 -13 -40.54 -68 -60.54 3.10 10.10 V
7512 -51.02 -13 -38.02 -68.94 -57.18 5.77 11.93 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2/ 10MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3750 -53.84 -13 -40.84 -63.40 -58.84 2.60 7.60 H
5628 -52.52 -13 -39.52 -66.51 -59.52 3.10 10.10 H
Middle 7503 -49.38 -13 -36.38 -68.11 -55.54 5.77 11.93 H
3750 -54.24 -13 -41.24 -64.76 -59.24 2.60 7.60 V
5628 -53.00 -13 -40.00 -67.46 -60.00 3.10 10.10 V
7503 -50.06 -13 -37.06 -67.98 -56.22 5.77 11.93 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 15MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3747 -53.00 -13 -40.00 -62.56 -58.00 2.60 7.60 H
5619 -54.41 -13 -41.41 -68.40 -61.41 3.10 10.10 H
Middle 7494 -49.71 -13 -36.71 -68.44 -55.87 5.77 11.93 H
3747 -55.21 -13 -42.21 -65.73 -60.21 2.60 7.60 V
5620.29 -53.52 -13 -40.52 -67.98 -60.52 3.10 10.10 \Y
7494 -51.16 -13 -38.16 -69.08 -57.32 5.77 11.93 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 20MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3741 -53.53 -13 -40.53 -63.09 -58.53 2.60 7.60 H
5613.27 -53.50 -13 -40.50 -67.49 -60.50 3.10 10.10 H
Middle 7485 -50.49 -13 -37.49 -69.22 -56.65 5.77 11.93 H
3746.18 -55.77 -13 -42.77 -66.29 -60.77 2.60 7.60 V
5613 -52.96 -13 -39.96 -67.42 -59.96 3.10 10.10 V
7485 -51.69 -13 -38.69 -69.61 -57.85 5.77 11.93 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2/ 10MHz / QPSK / RB Size 1 Offset 0 For Adaptor2, USB cable 2,Battery 2

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Fréalt\q/l:ezn)cy (5:;::) (Ialénr:) Limit Reading Power loss Gain Pol?g/zva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3750 -56.50 -13 -43.50 -66.06 -61.50 2.60 7.60 H
5628 -51.43 -13 -38.43 -65.42 -58.43 3.10 10.10 H
Middle 7503 -50.25 -13 -37.25 -68.98 -56.41 5.77 11.93 H
3750 -54.77 -13 -41.77 -65.29 -59.77 2.60 7.60 V
5628 -52.38 -13 -39.38 -66.84 -59.38 3.10 10.10 V
7503 -51.38 -13 -38.38 -69.3 -57.54 5.77 11.93 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 1.4AMHz /| QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465 -58.56 -13 -45.56 -66.32 -63.54 2,51 7.49 H
5196 -53.74 -13 -40.74 -67.33 -60.21 2.98 9.45 H
Middle 6927 -53.73 -13 -40.73 -70.52 -59.80 5.28 11.35 H
3465 -60.95 -13 -47.95 -65.78 -65.93 2,51 7.49 \Y
5196 -53.24 -13 -40.24 -67.2 -59.71 2.98 9.45 V
6927 -52.92 -13 -39.92 -69.95 -58.99 5.28 11.35 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -44.38 -13 -31.38 -53.21 -49.36 2.51 7.49 H
5193 -40.39 -13 -27.39 -54.92 -46.86 2.98 9.45 H
Middle 6924 -53.53 -13 -40.53 -70.32 -59.60 5.28 11.35 H
3462 -44.92 -13 -31.92 -52.78 -49.90 2.51 7.49 V
5193 -36.48 -13 -23.48 -52.37 -42.95 2.98 9.45 V
6924 -52.44 -13 -39.44 -69.47 -58.51 5.28 11.35 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG611504B

LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Fréalt\q/l:ezn)cy (5:;::) (Ialénr:) Limit Reading Power loss Gain Pol?g/zva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3459 -57.54 -13 -44.54 -65.30 -62.52 2.51 7.49 H
5191 -54.28 -13 -41.28 -67.87 -60.75 2.98 9.45 H
Middle 6921 -52.21 -13 -39.21 -69.00 -58.28 5.28 11.35 H
3459 -60.98 -13 -47.98 -65.81 -65.96 251 7.49 \
5191 -54.24 -13 -41.24 -68.2 -60.71 2.98 9.45 V
6921 -51.90 -13 -38.90 -68.93 -57.97 5.28 11.35 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3456 -57.02 -13 -44.02 -64.78 -62.00 2.51 7.49 H
5184 -51.25 -13 -38.25 -64.84 -57.72 2.98 9.45 H
Middle 6909 -49.23 -13 -36.23 -66.02 -55.30 5.28 11.35 H
3456 -60.40 -13 -47.40 -65.23 -65.38 2,51 7.49 \Y
5184 -52.54 -13 -39.54 -66.5 -59.01 2.98 9.45 \Y
6912 -51.45 -13 -38.45 -68.48 -57.52 5.28 11.35 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3453 -58.45 -13 -45.45 -66.21 -63.43 2.51 7.49 H
5178 -53.77 -13 -40.77 -67.36 -60.24 2.98 9.45 H
Middle 6903 -52.23 -13 -39.23 -69.02 -58.30 5.28 11.35 H
3453 -60.68 -13 -47.68 -65.51 -65.66 2,51 7.49 \Y
5178 -53.36 -13 -40.36 -67.32 -59.83 2.98 9.45 V
6903 -51.14 -13 -38.14 -68.17 -57.21 5.28 11.35 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG611504B

LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Fréalt\q/l:ezn)cy (5:;::) (Ialénr:) Limit Reading Power loss Gain Pol?g/zva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3447 -58.26 -13 -45.26 -66.02 -63.24 2.51 7.49 H
5172 -53.78 -13 -40.78 -67.37 -60.25 2.98 9.45 H
Middle 6894 -53.51 -13 -40.51 -70.30 -59.58 5.28 11.35 H
3447 -60.86 -13 -47.86 -65.69 -65.84 251 7.49 \
5172 -53.20 -13 -40.20 -67.16 -59.67 2.98 9.45 V
6894 -52.80 -13 -39.80 -69.83 -58.87 5.28 11.35 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0 For Adaptor2, USB cable 2,Battery 2
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -54.38 -13 -41.38 -62.14 -59.36 2.51 7.49 H
5193 -42.07 -13 -29.07 -56.45 -48.54 2.98 9.45 H
Middle 6924 -52.47 -13 -39.47 -69.26 -58.54 5.28 11.35 H
3462 -60.14 -13 -47.14 -64.97 -65.12 2.51 7.49 V
5193 -40.73 -13 -27.73 -56.32 -47.20 2.98 9.45 V
6924 -53.24 -13 -40.24 -70.27 -59.31 5.28 11.35 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 /5MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
5066 -52.42 -25 -27.42 -67.73 -60.14 1.56 9.27 H
7598 -44.46 -25 -19.46 -63.20 -52.51 4.31 12.36 H
Middle 10132 -48.60 -25 -23.60 -69.49 -56.79 4.21 12.40 H
5066 -54.68 -25 -29.68 -67.08 -62.40 1.56 9.27 \Y
7598 -40.94 -25 -15.94 -61.67 -48.99 4.31 12.36 V
10132 -44.70 -25 -19.70 -69.42 -52.89 4.21 12.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG611504B

LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1

. Over SPA S.G. TX Cable | TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5063 -50.89 -25 -25.89 -66.20 -58.61 1.56 9.27 H
7592 -40.14 -25 -15.14 -59.96 -48.19 4.31 12.36 H
Middle 10124 -47.97 -25 -22.97 -68.88 -56.16 4.21 12.40 H
5063 -54.02 -25 -29.02 -66.42 -61.74 1.56 9.27 \Y
7592 -39.88 -25 -14.88 -60.75 -47.93 4.31 12.36 V
10124 -44.13 -25 -19.13 -68.85 -52.32 4.21 12.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 15MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5057 -52.26 -25 -27.26 -67.57 -59.98 1.56 9.27 H
7586 -41.03 -25 -16.03 -60.57 -49.08 4.31 12.36 H
Middle 10112 -48.36 -25 -23.36 -69.25 -56.55 4.21 12.40 H
5057 -53.93 -25 -28.93 -66.33 -61.65 1.56 9.27 \Y
7586 -46.79 -25 -21.79 -66.48 -54.84 4.31 12.36 V
10112 -44.57 -25 -19.57 -69.29 -52.76 4.21 12.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
5051 -52.00 -25 -27.00 -67.31 -59.72 1.56 9.27 H
7577 -42.95 -25 -17.95 -62.06 -51.00 4.31 12.36 H
Middle 10104 -46.55 -25 -21.55 -68.17 -54.74 4.21 12.40 H
5051 -55.48 -25 -30.48 -67.88 -63.20 1.56 9.27 \Y
7580 -39.76 -25 -14.76 -60.64 -47.81 4.31 12.36 V
10104 -43.94 -25 -18.94 -68.66 -52.13 4.21 12.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG611504B

LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0 For Adaptor2, USB cable 2,Battery 2

. Over SPA S.G. TX Cable | TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5063 -51.72 -25 -26.72 -67.03 -59.44 1.56 9.27 H
7592 -44.66 -25 -19.66 -63.35 -52.71 4.31 12.36 H
Middle 10124 -47.55 -25 -22.55 -68.72 -55.74 4.21 12.40 H
5063 -54.48 -25 -29.48 -66.88 -62.20 1.56 9.27 \
7592 -42.31 -25 -17.31 -62.78 -50.36 4.31 12.36 V
10124 -43.45 -25 -18.45 -68.17 -51.64 4.21 12.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13 /5MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1560 -55.58 -13 -42.58 -55.53 -57.22 1.67 5.46 H
2340 -56.80 -13 -43.80 -61.83 -59.06 2.06 6.47 H
Middle 3120 -58.96 -13 -45.96 -64.69 -61.53 2.37 7.09 H
1559.86 -61.15 -13 -48.15 -60.19 -62.79 1.67 5.46 \Y
2340 -57.14 -13 -44.14 -62.81 -59.40 2.06 6.47 V
3120 -58.01 -13 -45.01 -65.34 -60.58 2.37 7.09 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1556 -50.46 -13 -37.46 -50.48 -52.10 1.67 5.46 H
2334 -46.23 -13 -33.23 -51.50 -48.49 2.06 6.47 H
Middle 3111 -60.40 -13 -47.40 -66.13 -62.97 2.37 7.09 H
1556 -57.88 -13 -44.88 -57.21 -59.52 1.67 5.46 \Y
2332 -53.66 -13 -40.66 -58.77 -55.92 2.06 6.47 V
3111 -57.43 -13 -44.43 -64.76 -60.00 2.37 7.09 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG611504B

LTE Band 13/ 10MHz / QPSK / RB Size 1 Offset 0 For Adaptor2, USB cable 2,Battery 2

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1556 -55.88 -13 -42.88 -55.83 -57.52 1.67 5.46 H
2334 -49.21 -13 -36.21 -54.30 -51.47 2.06 6.47 H
Middle 3111 -60.01 -13 -47.01 -65.74 -62.58 2.37 7.09 H
1556 -60.55 -13 -47.55 -59.69 -62.19 1.67 5.46 V
2334 -57.43 -13 -44.43 -63.10 -59.69 2.06 6.47 V
3111 -57.96 -13 -44.96 -65.29 -60.53 2.37 7.09 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 17 / 5MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1416 -56.29 -13 -43.29 -56.76 -58.18 0.84 4.88 H
2124 -47.84 -13 -34.84 -53.04 -50.48 1.14 5.93 H
2832 -59.45 -13 -46.45 -64.18 -62.63 1.33 6.66 H
Middle 3540 -54.66 -13 -41.66 -59.84 -58.62 1.45 7.56 H
1416 -49.30 -13 -36.30 -51.49 -51.19 0.84 4.88 \
2124 -46.43 -13 -33.43 -52.51 -49.07 1.14 5.93 V
2832 -56.30 -13 -43.30 -63.34 -59.48 1.33 6.66 V
3540 -56.80 -13 -43.80 -63.58 -60.76 1.45 7.56 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0 For Adaptorl, USB cable 1,Battery 1
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1412 -51.51 -13 -38.51 -52.33 -53.40 0.84 4.88 H
2118 -43.04 -13 -30.04 -48.49 -45.68 1.14 5.93 H
Middle 2822 -58.14 -13 -45.14 -62.87 -61.32 1.33 6.66 H
1412 -45.84 -13 -32.84 -48.11 -47.73 0.84 4.88 V
2118 -44.36 -13 -31.36 -50.56 -47.00 1.14 5.93 \
2822 -56.43 -13 -43.43 -63.47 -59.61 1.33 6.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG611504B

LTE Band 17/ 10MHz / QPSK / RB Size 1 Offset 0 For Adaptor2, USB cable 2,Battery 2

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1412 -57.06 -13 -44.06 -57.53 -58.95 0.84 4.88 H

2118 -52.58 -13 -39.58 -57.42 -55.22 1.14 5.93 H
Middle 2822 -58.37 -13 -45.37 -63.10 -61.55 1.33 6.66 H

1412 -49.05 -13 -36.05 -51.28 -50.94 0.84 4.88 \

2118 -53.32 -13 -40.32 -58.44 -55.96 1.14 5.93 V

2822 -56.37 -13 -43.37 -63.41 -59.55 1.33 6.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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